



TIANJIN BAOLAI INTERNATIONAL TRADE CO., LTD  
 2-1005 NO.103 WEIDI ROAD, HEXI DISTRICT,  
 TIANJIN, CHINA  
 LAWRENCE\_ZHANG@BAOLAIPIPES.COM  
 NAME OF THE EXPORT COUNTRY: CHINA  
**MILL TEST CERTIFICATE**

TUBOS Y BARRAS HUECAS DE MEXICO, S.A DE C.V. PIESA ANAHUAC Y CIA S
CLIENTE : _____
28/01/2020
PEDIDO : TRA-5572
CANTIDAD : 30.00 MTS.

PRODUCTION ORDER: BL150601  
 GOODS: BLACK PAINTED SEAMLESS STEEL PIPE  
 TUBERIA DE ACERO SIN COSTURA  
 EXPEDITION DATE: 10/AUG/16  
 DELIVERY CONDITION: HOT ROLLED

TECHNICAL SPECIFICATIONS: ASTM A106 GR B  
 COUNTRY OF ORIGIN OF GOODS: CHINA  
 CERTIFICATE NUMBER: 026-01-0666892  
 VOLUME OF THE GOODS: 350 CBM

NO	SIZE	HEAT#	TOTAL WEIGHT (KG)	QUAN TITY (PCS)	CHEMICAL VALUES (%)					PHYSICAL VALUES			
					C	Mn	P	S	T.S MPA	Y.P MPA	E.L (%)		
1	1/2" - SCH 80	53B05630F	16,165	1667	0.15	0.60	0.022	0.023	455	253	32		
2	1/2" - SCH XXS	H802041	8,071	528	0.16	0.62	0.021	0.025	450	254	32		
3	3/4" - SCH 40	Z11411087	16,868	1,667	0.17	0.65	0.022	0.023	450	253	31		
4	3/4" - SCH 80	Z11410343	21,979	1,667	0.16	0.62	0.023	0.024	445	251	31		
5	3/4" - SCH XXS	Z11406857	11,119	509	0.16	0.61	0.021	0.022	455	253	32		
6	1" - SCH 40	Z11405539	37,533	2,500	0.17	0.63	0.024	0.023	450	254	33		
7	1" - SCH 80	Z11408476	64,753	3,334	0.18	0.64	0.023	0.023	460	253	32		
8	1" - SCH 160	Z11408472	8,539	336	0.17	0.62	0.024	0.021	465	251	31		
9	1" - SCH XXS	Z11408469	16,740	512	0.16	0.63	0.023	0.020	455	254	32		
10	1 1/4" - SCH 40	1405663	33,928	1,667	0.17	0.61	0.021	0.022	460	253	31		
11	1 1/4" - SCH 80	Z11409421	44,681	1,667	0.18	0.62	0.022	0.021	460	251	32		
12	1 1/2" - SCH 40	240693	40,500	1,667	0.16	0.62	0.021	0.022	465	253	32		
13	1 1/2" - SCH XXS	Z11408490	29,241	510	0.17	0.62	0.022	0.02	455	251	31		

**BEVELED ENDS**  
**WITH OUT ACCESSORIES**  
 WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN TESTED AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

TIANJIN BAOLAI  
 INTERNATIONAL TRADE CO., LTD.  
 SIGNATURE  
 于波